

財團法人防焰安全中心基金會 FOUNDATION OF FIRE RETARDANT SAFETY CENTER

試驗報告書 TEST REPORT

COPY

Date : 2018/8/28

Report No. : X1070133

Client : BENFU MATS CO., LTD.

Address : NO. 87, LN. 571, TAIPING RD. PUXIN TOWNSHIP, CHANGHUA COUNTY 51343, TAIWAN
(R. O. C)

Description of Sample							
Brand Name		FU-010					
Material		PVC		Thickness		1.5 MM	
Result							
Test Items	Afterflame Time (sec)	Afterglow Time (sec)	Charred Length (cm)	Test Items	Afterflame Time (sec)	Afterglow Time (sec)	Charred Length (cm)
	$X \leq 0$	$X \leq 60$	$X \leq 5$		$X \leq 0$	$X \leq 60$	$X \leq 5$
Warp	0	0	2	Weft	0	0	2
	0	0	2		0	0	2
	0	0	2		0	0	3
Note		Test Method : CNS 7614 A3125(83.6.27) Test Time:10 sec					
Result							
Determination		PASSED 安 焰					
Test Date		2018/8/24 <th colspan="2">Expiration Date</th> <td colspan="2">2021/8/28</td>		Expiration Date		2021/8/28	

President of FFRSC : HUNG CHUN-AN
Foundation of Fire Retardant Safety Center
1F., No. 42, Ln. 76, Sec. 3, Jhongyang Rd.
Tucheng Dist., New Taipei City 236, Taiwan(R. O. C.)
Tel : (02)22689119 Fax : (02)22689297

